EO1 0000 Ignition Device

PRIX€TTC

15

49



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 [Q2320525 Bolt 3 3,00 €
2 |S11-3705110JA Ignition Coll 1 327,00 €
3 [S11-3705001CA Bracket-Ignition Coll 1 44,00 €
4 S11-3707050BA Cord No.4,Hi.Tension 1 55,00 €
5 |S11-3707040BA Cord No.3,Hi.Tension 1 58,00 €
6 S11-3707030BA Cord No.2,Hi.Tension 1 58,00 €
7 |S11-3707020BA Cord No.1,Hi.Tension 1 70,00 €
8 [S11-3707100 Spark Plug Assy 4 39,00 €
9 |S11-1121010JA Oil Guide 1 683,00 €
10 |S11-1121020JA Injector 4 156,00 €
11 0,00 €
12 [S11-1003069 Sensor,Camshaft Position 1 91,00 €
13 |Q1840816 Bolt 1 3,00 €
14 |372-1002060 Shake Sensor 1 60,00 €
15 |[S11-1005117 Sensor,Crankshaft Position 1 117,00 €
16
17
18
19
20
21
22
23
24

50



EO2 (J0J Cylinder Head

13

15
14

17

15

19

20

21

51



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS

1 [Q1400638 Bolt,Hexagon Head 21 3,00 €
2 |372-1003074 Spark Plug Sleeve 4 11,00 €
3 [472-1003010 Cylinder Head 1 1491,00 €
4 372-1003052 Cylinder Head Bolt Washer 10 0,00 €
5 |Q1200828F3 Stud 1 3,00 €
6 |Q1200835F3 Stud 2 3,00 €
7 |S11-1003069 Sensor,Camshaft Position 1 113,00 €
8 [Q1400816 Bolt,Hexagon Head 1 3,00 €
9 |Q1200840F3 Stud 2 7,00 €
10 |480-1008022 Stud 3 3,00 €
11 |S11-3808013CA Sensor,Water Temp 1 65,00 €
12 |472-1003040AB Gasket-Cylinder Head 1 76,00 €
13 |[372-1003051 Bolt,Cylinder Head 10 19,00 €
14 |372-1003066BA Camshaft Oil Seal 1 27,00 €
15 Q1840816 Bolt,Hexagon Flange 2 3,00 €
16 |[372-1003063 Camshaft Bearing Cap Position Cover 10 1,00 €
17 |372-1003202RA Hanger-Front Engine 1 25,00 €
18 |[372-1008052 Stud 6 10,00 €
19 |Q1200875F3 Stud 1 17,00 €
20 |372-1008051 Stud 1 14,00 €
21 [372-1008017 Tie-In 1 24,00 €
22

23

24

52



EO3 (100000 Piston And Connecting Rod Device

53



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 [372-1004032 Piston Ring,First 4 166,00 €
2 |372-1004033 Piston Ring,Secondly 4 0,00 €
3 |372-1004041 Oil Ring 8 0,00 €
4 |372-1004042 Oil Ring 4 0,00 €
5 |372-1004021AC Piston 4 44,00 €
6 [372-1004110 Connecting Rod Assy 4 85,00 €
7 |372-1004116 Bearing-Connecting Rod 8 62,00 €
8 [372-1004114 Nut 8 4,00 €
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

54



EO4 [0 Intake System

10
11
12

13

14

1%

1a

177

18

19

20

55



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS

1 [Q1400638 Bolt,Hexagon Head 4 5,00 €
2 |S11-1129010JA Throttle 1 583,00 €
3  |S11-1129021JA Gasket-Throttle 1 11,00 €
4 1472-1008011CA Upper Intake Manifold 1 232,00 €
5 [Q1840830 Bolt,Hexagon Lange 5 3,00 €
6 [472-1008012 Gasket-Intake Manifold 1 30,00 €
7 |472-1008041 Intake Manifold Front Bracket 1 40,00 €
8 [472-1008013 Intake Manifold Lower 1 321,00 €
9 |Q33008 Nut 8 3,00 €
10 [372-1008043 Accelerator Pulling Wire Bracket 1 11,00 €
11 Q1840620 Bolt,Hexagon Flange 2 5,00 €
12 |S11-1109411 Intake Temperatureand Pressure Sensor 1 244,00 €
13 |Q72224 Plug 472-1008011CA 1 0,00 €
14 |372-1008016 Vacuum Pip Tie-in 1 0,00 €
15 |472-1008019 PVC Tie-in 1 0,00 €
16 |372-1008014BA Crankcase Ventilation Pip Tie-in 1 0,00 €
17 1Q1840816 Bolt 3 3,00 €
18 [372-1008042 Intake Manifold Rear Bracket 1 21,00 €
19 |372-1002044 Pin 2 2,00 €
20 ([472-1008021 Gasket-Intake Manifold 1 45,00 €
21

22

23

24

56



EO5 (10100 Cooling System

11

12

13

14

15

14

57



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 [372-1307015 Ring,'O’ 1 5,00 €
2 |372-1307041 Water Pump Washer 1 17,00 €
3 |472-1307010 Pump Set,Water 1 246,00 €
4 1Q1840855 BoltTTM8x551 1 6,00 €
5 [Q1840840 Bolt,Hexagon Flange 1 1,00 €
6 [Q1840865 Bolt,Hexagon Flange 1 6,00 €
7 Q1400612 Bolt,Hexagon Head 4 6,00 €
8 [372-1307014 Water Pump Pulley 1 38,00 €
9 Q1840825 Bolt 3 5,00 €
10 |Q1840825 Bolt 2 5,00 €
11 |[372-1306001 Thermostat Assy 1 43,00 €
12 |372-1306018 Outer Seat-Thermostat Assy 1 15,00 €
13 |372-1306020 Thermostat Assy 1 37,00 €
14 [372-1307012 Seal Strip 1 1 3,00 €
15 |372-1307019 Seal Strip 2 1 1,00 €
16 |372-1307018 Seal Strip 3 1 3,00 €
17
18
19
20
21
22
23
24

58



ifold

EO6 0000

59



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 [Q33008 Nut 8 3,00 €
2 |472-1008031 Exhaust Manifold 1 177,00 €
3 |372-1008052 Stud 6 10,00 €
4 |372-1008051 Stud 1 14,00 €
5 |Q1200875F3 Stud 1 5,00 €
6 [472-1008033 Gasket-Exhaust Manifold 1 73,00 €
7 Q1460612 Bolt,Hexagon Head[’ 3 3,00 €
8 [372-1008044 Heat Insulator 1 71,00 €
9 0,00 €
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

60



EO7 0000 Valve Mechanism

61



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 |472-1006060 Exhaust Camshaft Gear 1 322,00 €
2 |372-1006062 Exhaust Camshaft Gear 1 93,00 €
3 [372-1006063 Coupling Flange 1 20,00 €
4 1Q218B0620 Bolt,Inner Hexgon Head 4 3,00 €
5 |372-1006064 Nut,Lock-Clutch Hub 1 7,00 €
6 |372-1006067 Block Cover 1 3,00 €
7 |372-1006066 Sprocket, Timing Belt 1 78,00 €
8 [372-1006071 Bolt,Hexagon Flange 1 6,00 €
9 [Q1460650 Bolt,Hexagon Head 1 3,00 €
10 [472-1007041 Upper Cover-Timing Gear 1 50,00 €
11 |Q1420625 Bolt,Hexagon Head 2 3,00 €
12 |372-107081 Toothed Timing Belt 1 71,00 €
13 [472-1007042 Lower Cover-Timing Gear 1 28,00 €
14 1Q1400616 Bolt,Hexagon Head 4 3,00 €
15 Q1401045 Bolt,Hexagon Head 1 7,00 €
16 |372-1007030 Tensioning Pulley Assy 1 76,00 €
17 Q43140 Ring,Shield-Shaft Spring 1 6,00 €
18 [372-1006032 Saddle Flip Washer 1 3,00 €
19 [372-1006040 Gear (Deriven) -Intake Camshaft 1 98,00 €
20 (372-1006031 Drive Ring 1 24,00 €
21 |372-1007011 Valve,Inlet 8 22,00 €
22 [372-1007016 Lower Valve Spring Seat 16 0,00 €
23 [372-1007013 Spring-Valve 16 6,00 €
24 [372-1007020 Seal,Valve 16 14,00 €

62




EO7 0000 Valve Mechanism

63



CODE

PART CODE

DESCRIPTIONLIEN(!

QTY

REMARKS

25

372-1007019

Valve Lock Block

32

5,00 €

26

372-1007021

Eddy Sleeve

16

9,00 €

27

372-1007014BA

Upper Seat,Valve Spring

16

3,00 €

28

372-1007018

Valve Lifter

16

41,00 €

29

372-1007017

Adjustment Washer

16

7,00 €

30

372-1006020

Gear (Main) -Intake Camshaft

183,00 €

31

372-1007012

Valve,Exhaust

32,00 €

32

372-1006030

Gear (Main) -Intake Camshaft

156,00 €

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

64



EO8 (JIJ Cylinder Block

65



CODE

PART CODE

DESCRIPTIONLIEN(!

QTY

REMARKS

372-1002037

Position Pin

1,00 €

372-1002070

Oil Pressure Switch

35,00 €

372-1002023

Bolt

10

3,00 €

372-1002044

Cylinder Head Seal Plug

2,00 €

472-1002010

Cylinder Block Assy

2934,00 €

372-1002036

Position Pin

1,00 €

OlOo|N|j|oO|O|B~|W[IN]F

=
o

=
[N

=
N

[N
w

[EY
N

[N
(631

=
(o3}

=
\l

=
oo

[any
©

N
o

N
[y

N
N

N
w

N
N

66



E0O9 (0000 Cover-Valve Chamber

10

67



CODE [PART CODE DESCRIPTIONLIENL QTY |REMARKS
1 Q2540616 Screw 8 3,00 €
2 472-1003075 Cover 1 42,00 €
3 |372-1014130CA Crankcase Ventilation Pipe 3 1 7,00 €
4 |372-1003090 Oiling Port Cover Assy 1 23,00 €
5 372-1003038 Stud 1 7,00 €
6 [Q1460625 Bolt,Hexagon Head 7 3,00 €
7 472FC-1003030 Valve Chamber 1 111,00 €
8 |372-1002046 Crankcase Ventilation Pipe 1 13,00 €
9 |472-1014125 Crankcase Ventilation Pipe 1 50,00 €
10 [472-1003036 Gasket-Valve Chamber 1 52,00 €
11 |Q673B24 Ring-Elastic Steel Hoop 1 5,00 €
12 |372-1014130CA Cover-Valve Chamber Pipe 1 7,00 €
13
14
15
16
17
18
19
20
21
22
23
24

68



E10 OO Crankshaft

69



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS
1 [372-1005054 Bolt,Lock-Fly Wheel 6 10,00 €
2 |372-1005050 Flywheel Assy 1 357,00 €
3 Q1840820 Bolt,Hexagon Flange 5 5,00 €
4 |372-1005030BA Rear Oil Seal 1 49,00 €
5 |372-1005021 Rear Oil Seal Bracket 1 34,00 €
6 |372-1005036 Pin-Dowel 1 2,00 €
7 |372-1005016 Stopper Plate 2 4,00 €
8 [472-1005010 Crankshaft Assy 1 1 062,00 €
9 [372-1005013 Principal Axis Tile 1 372-1004116 5 0,00 €
10 |372-1005015BA Crankshaft Front Oil Seal 1 31,00 €
11 |[372-1005018 Crankshaft Timing Gear 1 24,00 €
12 |372-1005040 Torsion Shock Absorber Assy 1 154,00 €
13 |372-1005031 Pulley Bolt 1 6,00 €
14 |372-1005017 Toothed Belt Baffle 1 3,00 €
15 [372-1005032 Woodruff Key 1 7,00 €
16 |372-1005014 Principal Axis Tile 2 372-1004116 5 0,00 €
17
18
19
20
21
22
23
24

70



E11 0000 Lubricating Device

10

11

12

13

14

15

16

17

71



CODE |PART CODE DESCRIPTION[IEN(! QTY |REMARKS

1 (Q1840825 Bolt 1 5,00 €
2 |Q1840855 Bolt[TM8X55(] 2 6,00 €
3 [372-1011030 Oil Pump Assy 1 166,00 €
4 1Q1840830 Bolt,Hexagon Flange 3 3,00 €
5 |372-1010017 Oil Strainer Washer 1 7,00 €
6 [Q1840616 Bolt,Hexagon Flange 2 3,00 €
7 Q1840616 Bolt,Hexagon Flange 1 3,00 €
8 [372-1010010 Oil Strainer Assy 1 76,00 €
9 [Q1420612 Bolt,Hexagon Head 19 3,00 €
10 |472-1009010BA Oil Pan Assy 1 177,00 €
11 |372-1009017 Seal Washer-Oil Drain Threaded Plug 1 3,00 €
12 |372-1009014 Plug,Magnet 1 8,00 €
13 [372-1011021 Oil Pump Washer 1 35,00 €
14 |472-1009120 Oil Dip Stick Assy 1 37,00 €
15 |372-1012021 Oil Filter Tie-in 1 7,00 €
16 |372-1012010 Oil Filter Assy 1 28,00 €
17 |472-1009130 Oil Dip Stick Pipe Assy 1 34,00 €
18

19

20

21

22

23

24

72



E12 (01000 Electrical System

73



CODE

PART CODE

DESCRIPTIONLIEN(!

REMARKS

S11-3708110GA

Starter Assembly

474,00 €

472-3701211

Rod Adjustment

31,00 €

S11-5000105

Bolt

1,00 €

S11-3701110BA

Dynamo

661,00 €

Q1841090

Bolt

4,00 €

S11-3701315

Wedge Cincture

L L

67,00 €

OlOo|N|OO|O|BA|W[IN]F

=
o

=
[N

=
N

[N
w

[EY
N

[N
ol

=
(o3}

=
\l

=
(0]

iy
©

N
o

N
[y

N
N

N
w

N
N

74



E13 TR1100.03.01.04.00B 0000 FRONT AXLE

75



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS
1 |UVv800-1003-D-00 GEAR MOTOR ASSEMBLY 1 677,00 €
2 |GB/T70-1985/M8*40 BOLT M8*40 4 2,00 €
3 |GB/T93-1987/98.5-2.5 SPRING WASHER ¢8.5-2.5 4 0,00 €
4 |UV800-3007-S-00 DRIVE GEAR ASSEMBLY 1 464,00 €
5 |NA2512 BEARING NA2512 1 13,00 €
6 |GB/T13871-92/FV35-55-8F [OIL SEAL 35*55*8 1 19,00 €
7 |UV800-1001 FRONT DIFFERENTIAL GEAR CASE COVER 1 676,00 €
8 |GB/T70-1985/M10*20 DRAIN BOLT M10*20 1 6,00 €
9 |UV650-10015 WASHER 1 1,00 €
10 |GB/T276-94/6010 BEARING 6010 1 64,00 €
11 |{UV800-1213 ADJUST WASHER 1 2,00 €
12 |UV800-1006-00 DIFFERENTIAL GEAR ASSEMBLY 1 1892,00 €
13 |UV800-1002-00 DIFFERENTIAL GEAR CASE 1 815,00 €
14 |GB/T93-1987/¢8.5-2.5 SPRING WASHER ¢8.5-2.5 8 1,00 €
15 |GB/T70-1985/M8*40 BOLT M8*40 8 1,00 €
16
17
18
19
20
21
22
23
24

76



E14 UV800-1206-00 L1010 DIFFERENTIAL GEAR ASSEMBLY

77



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS
1 |UV800-3006-S DRIVEN GEAR 1 480,00 €
2 |UVv800-1207 SUPPORTLIDIFFERENTIAL GEAR, R 1 132,00 €
3 |UVv800-1214 BUSH 1 25,00 €
4 |UV800-1212 ADJUST WASHER 1 5,00 €
5 |Uv800-1211 GEAR,SHAFT SET, R 1 83,00 €
6 |GB/T894.1-86/P35 RETAINER ¢35 2 1,00 €
7 |UV800-1203 LINK GEAR 1 59,00 €
8 |[UV800-1206 SUPPORTLDIFFERENTIAL GEAR, L 1 138,00 €
9 |GB/T5786-2000/M8*1*20 [BOLT M8*1*20 12 31,00 €
10 |UV800-1205 ADJUST WASHER 1 5,00 €
11 |{UV800-1204 GEAR,SHAFT SET, R 1 83,00 €
12 |UV800-1208 PLANET GEAR SHAFT 1 1 31,00 €
13 |{UV800-1209 PLANET GEAR SHAFT 2 1 31,00 €
14 |UV800-1210 PLANET GEAR 4 63,00 €
15 |[UV800-1216 SPHERE WASHER 4 5,00 €
16 |UV800-1220 RETAINER WASHER 6 5,00 €
17
18
19
20
21
22
23
24

78



E15 UV800-3007-S-00 UL DRIVE GEAR ASSEMBLY

79



CODE

PART CODE

DESCRIPTIONLIEN(!

REMARKS

UV800-3007-S

DRIVE GEAR

333,00 €

GB/T276-94/6307

BEARING 6307

59,00 €

uv800-1219

WASHER

5,00 €

GB/T894.1-86/930

RETAINER @30

1,00 €

QC1-24

LINK GEAR

64,00 €

OlOo|N|oO|O|R|W[IN]F

=
o

=
[N

=
N

[N
w

[EY
N

[N
(631

=
(o3}

=
\l

=
oo

iy
©

N
o

N
[y

N
N

N
w

N
N

80



E16 UV800-1003-D-00 DL} GEAR MOTOR ASSEMBLY

81



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS
1 [GB/T9877.2-88/FB28-52-7F |OIL SEAL 28*52*7 1 17,00 €
2 |GB/T276-94/6006 BEARING 6006 2 45,00 €
3 |GB/T3452.1-92/87.5*2.65 |[O-RING 87.5*2.65 1 5,00 €
4 |UV800-1003-D GEAR MOTOR 1 354,00 €
5 DRIVE CONVERSION 1 246,00 €
6 [UV800-1102-A SHIFT FORK 1 55,00 €
7 |UV800-1101-A GUIDE BAR 1 63,00 €
8 [UV800-1106-sy DRIVE INPUT SHAFT 1 171,00 €
9 |QC1-25 RETAINER 1 55,00 €
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

82



E17 UV800-1002-00 L1 DIFFERENTIAL GEAR CASE

83



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS

1 |UVv800-1002 FRONT DIFFERENTIAL GEAR CASE 1 347,00 €
2 |GB/T13871-92/FB10-22-7F [OIL SEAL 10*22*7 1 20,00 €
3 |GB/T13871-92/FB35-55-8F [OIL SEAL 35*55*8 1 47,00 €
4 |GB/T848-1985/P6*1 WASHER 1 0,00 €
5 |GB/T70-1985/M6*10 BOLT M6*10 1 0,00 €
6 [UV650-10005 WASHER 1 3,00 €
7 |UV650-10006 STOPPER 1 12,00 €
8 [UV650-10013 EXHAUST VALVE 1 7,00 €
9 |GB/T276-94/61912 BEARING 61912 1 40,00 €
10 |GB/T829.1-92/®5*20 SHAFT ¢5*20 1 12,00 €
11 |GB/T894.1-86/910 RETAINER ¢10 1 3,00 €
12 |UV800-1201-2 SPRING 1 5,00 €
13 |GB/T894.1-86/910 RETAINER ¢10 1 3,00 €
14 |UV800-1201-5 SPRING 1 5,00 €
15 |ZLQ7-22 RETAINER GUIDE BAR 1 43,00 €
16 |GB/T70-1985/M6*16 BOLT M6*16 2 0,00 €
17 |{UV800-1201-4 RETAINER SHIFT FORK 1 38,00 €
18 |UV800-1005A INNER COVER 1 193,00 €
19 [UV800-1202 RETAINER 1 55,00 €
20 |(GB/T3452.1-92/¢9160*2.65 |O-RING 160*2.65 1 12,00 €
21

22

23

24

84




E18 TR1100.03.02.04.00A 000 REAR AXLE

85



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS

1 |UVv800-1021-00 GEAR MOTOR ASSEMBLY 1 345,00 €
2 |GB/T70-1985/M8*40 BOLT M8*40 4 5,00 €
3 |GB/T93-1987/98.5-2.5 SPRING WASHER ¢8.5-2.5 4 0,00 €
4 |UV800-3022-S-00 DRIVE GEAR ASSEMBLY 1 413,00 €
5 |NA2512 BEARING NA2512 1 9,00 €
6 |GB/T13871-92/FV35-55-8F [OIL SEAL 35*55*8 1 19,00 €
7 |UV800-1001 FRONT DIFFERENTIAL GEAR CASE COVER 1 676,00 €
8 |GB/T70-1985/M10*20 DRAIN BOLT M10*20 1 6,00 €
9 |UV650-10015 WASHER 1 1,00 €
10 |GB/T276-94/6010 BEARING 6010 1 64,00 €
11 |{UV800-1213 ADJUST WASHER 1 2,00 €
12 |UV800-3023-S-00 DIFFERENTIAL GEAR ASSEMBLY 1 1702,00 €
13 |UV800-1002-00 DIFFERENTIAL GEAR CASE 1 815,00 €
14 |GB/T93-1987/¢8.5-2.5 SPRING WASHER ¢8.5-2.5 8 1,00 €
15 |GB/T70-1985/M8*40 BOLT M8*40 8 10,00 €
16 0,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21

22

23

24

86



E19 UV800-3023-S-00 UL DIFFERENTIAL GEAR ASSEMBLY

87



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS

1 |UV800-3023-S DRIVEN GEAR 1 600,00 €
2 |UVv800-1207 SUPPORTLIDIFFERENTIAL GEAR, R 1 165,00 €
3 |UVv800-1214 BUSH 1 63,00 €
4 |UV800-1212 ADJUST WASHER 1 5,00 €
5 |Uv800-1211 GEAR,SHAFT SET, R 1 83,00 €
6 |GB/T894.1-86/P35 RETAINER ¢35 2 1,00 €
7 |UV800-1203 LINK GEAR 1 64,00 €
8 |[UV800-1206 SUPPORTLDIFFERENTIAL GEAR, L 1 138,00 €
9 |GB/T5786-2000/M8*1*20 [BOLT M8*1*20 12 3,00 €
10 |UV800-1205 ADJUST WASHER 1 5,00 €
11 |{UV800-1204 GEAR,SHAFT SET, R 1 83,00 €
12 {UV800-1208 PLANET GEAR SHAFT 1 1 31,00 €
13 |UV800-1209 PLANET GEAR SHAFT 2 1 31,00 €
14 |UV800-1210 PLANET GEAR 4 63,00 €
15 ([UV800-1216 SPHERE WASHER 4 5,00 €
16 |UV800-1220 RETAINER WASHER 6 5,00 €
17 0,00 €
18 0,00 €
19 0,00 €
20 0,00 €
21

22

23

24

88






CODE

PART CODE

DESCRIPTIONLIEN(!

REMARKS

UV800-3022-S

DRIVE GEAR

321,00 €

GB/T276-94/6307

BEARING 6307

59,00 €

GB/T894.1-86/P35

RETAINER ¢35

1,00 €

GB/T894.1-86/P35

RETAINER @35

el L N

1,00 €

Ol |N|oO|O|B~|W[IN]F

=
o

=
[N

=
N

[N
w

[EY
N

=
o

=
(o3}

=
\l

=
oo

[iny
©

N
o

N
[y

N
N

N
w

N
N

90



E21 UV800-1021-00 000 GEAR MOTOR ASSEMBLY

i

91



CODE

PART CODE

DESCRIPTIONLIEN(!

REMARKS

GB/T3452.1-92/77.5*2.65

O-RING 77.5*2.65

5,00 €

GB/T276-94/6006

BEARING 6006

45,00 €

uv800-1021

GEAR MOTOR

198,00 €

GB/T9877.2-88/FB25-52-7F

OIL SEAL 25*52*7

I

17,00 €

Ol |N|oO|O|B~|W[IN]F

=
o

=
[N

=
N

[N
w

[EY
N

[N
(631

=
(o3}

=
\l

=
(o]

[iny
©

N
o

N
[y

N
N

N
w

N
N

92



E22 UV800-1002-001111111 DIFFERENTIAL GEAR CASE

93



CODE [PART CODE DESCRIPTIONLIEN(! QTY [REMARKS

1 |UVv800-1002 FRONT DIFFERENTIAL GEAR CASE 1 347,00 €
2 |GB/T13871-92/FB10-22-7F [OIL SEAL 10*22*7 1 20,00 €
3 |GB/T13871-92/FB35-55-8F [OIL SEAL 35*55*8 1 47,00 €
4 |GB/T848-1985/P6*1 WASHER 1 0,00 €
5 |GB/T70-1985/M6*10 BOLT M6*10 1 0,00 €
6 [UV650-10005 WASHER 1 3,00 €
7 |UV650-10006 STOPPER 1 12,00 €
8 [UV650-10013 EXHAUST VALVE 1 7,00 €
9 |GB/T276-94/61912 BEARING 61912 1 40,00 €
10 |GB/T829.1-92/®5*20 SHAFT ¢5*20 1 12,00 €
11 |GB/T894.1-86/910 RETAINER ¢10 1 0,00 €
12 |UV800-1201-2 SPRING 1 5,00 €
13 |GB/T894.1-86/910 RETAINER ¢10 1 3,00 €
14 |UV800-1201-5 SPRING 1 5,00 €
15 |ZLQ7-22 RETAINER GUIDE BAR 1 43,00 €
16 |GB/T70-1985/M6*16 BOLT M6*16 2 0,00 €
17 |{UV800-1201-4 RETAINER SHIFT FORK 1 38,00 €
18 |UV800-1005A INNER COVER 1 193,00 €
19 [UV800-1202 RETAINER 1 55,00 €
20 |(GB/T3452.1-92/¢9160*2.65 |O-RING 160*2.65 1 5,00 €
21

22

23

24

94




